2 ’ Tubos de Acero de México, S5.A.
ena ris Carret. México Veracruz m 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
{52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nmero: Page / Pagina;
CERTIFICADO DE PRUEBAS EN FABRICA 14015038 1/6
.Date { Dia: March 0%, 2014

Customer / Cliente: PLE:.SA ANAHUAC Y CIAS, SA DEC.V, . Customer s Order ltem { Orden Clisnte - ltem: Customer's Relerence f Ref, 0ol Gliente:  |Manujaciurer s Warks Order N° / Confirmacian ge venta:

NIA N/A 214282101
Manufacturing Process / Procaso de Manufactura: . Praduct Type / Tipo de Producta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCICN SIN COSTURA BARNIZADO
Standard or Specification / Normas ¢ Espedificaclones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED4SIIULY 2013 Brx42- 245/1.290 PSLA1 NORMAL BEVEL

. BISELADO NORMAL
Dimenslons / Dimensicnes: Schedule / Cédula: Length ! Lengltud: Quantity / Cantidad: 45 Pes/Pz Nominal Welght / Paso Nominal: -
6625 X 0.28 INCH SCH 040/ W.C 5STD 19.69/721.33FT 953.970 FT 18324.818 LB 18.99 LB/FT
168.3 X 7.1 MM - 6.00 / 6.50 MTS 290.770 MTS 8312.000 KG 28,26 KG/M

Spacimen condition Speacimen dimenslons Test Y.S. U.T.S. Y5079 Elongation / Alargamlente
Heat N° { Sample N° | Condicion da la probeta Dimensiones de la probeta ternp | Eul 0.50 %. Req.
Colada N°| Muestra N°| Ls Sc | Type| Ori Size Area Temp. [Min: 290 Min: 445 Req. Max. Lo Min. Qbt.
! Tipo Tamafo Seccién  { ensayo |Max: - Max: — -
: mm mm2 “C MPa MPa . in % %
7467 3746'0 B AM Ss L 2554 X07.08 180,82 RT 327 404 0,66 2 242 38.0
7468 37392 B AM Ss L 25.53 X 07.16 182,78 RT 323 486 ) 0,65 2 24.2 3680
AM: As manufactured / Segin proceso de fabricacidn Ls: Lacation of sample / Ubicacién de la muestra Orl: Orientation { Orientacion Sc: Specimen condition f Condicidn de la prebeta

dy / Cuerpo

"M' Fa ‘|‘i.’laxr'T umeaxtma . Req ‘Max:. Required maxlmuml Méaximo requendo ... . Ss:5trip specimen / Muestra rectangular
T Ming Mlnlmumelmmo ol . Reg: Requuad.fRaquafido C . “UTTIS: Ultimate tensile strength / Resistericia
“ Obt: Ohtalnsdiohtenldo o ’ ) - "RT._ Roami temperatare ITemperaiura ambiente . : . .- ¥.8: Yield sirength / Fluencia ’

Composman % ICompcsmlon %

X100 : X 1000 N B . X 10000 X100 |
CfMn] 5 [Mo]Cr| P ] 8.V [HG] 'Ni; Cu]on| A | T As] B ] Ga| N |Coni]Cel Z[Col. 3

H Max | 28 §120 | .- [ 15 | 40-] 30 {30 { 8O- |- j400] 400} ~ | =~} -] -] -] -] -] 15]100] &
a8 Mn [ =1 28] 0] =1 -] -1 -4 =] -F~] -3 -]=~1F~-1.
Heat N*. | Sample N* [P Max 28 | 120} =115 |40 |- 30 o~ td400]| 400 - |ieifi-
Colaifa N°-] Muestra N° Min [ = F 29 10 |- =~ i

- - - 15 1100 | &

14867 - Qo001 H: p 784,29 802 | 77 b 1100 44 2 p23:F:2:1-0 )1 12 63 | 04 y127] 0:2 ] .o i . N

' “Thls cerlrﬁc.ats s lssued by a cumputenzed syslem and It rs valld with slectronic signature. On the. onglnal ceﬁ'ﬁ:ale the trade-mark green nulured R Esle cenlfficade se emile mediants sislema compulanzado y es valldado ‘con.firma electrénica.  El certificado original posas impreso &l logo
Tenaris® is stamped. in case the awner.of the arfginal cértificate would release a copy of it he mugt atest its conformity io the original one taking ™~ - ‘Tsnaiis color verde. En caso de que el poseader del certifisado: enlregue una copia, deberd garantizar la conformided con & original haciéndose
upon himself the responsmlmy for any unlawful or'not allnwad use. Any alteration and/or falsification witl be sub;ecteu‘ to/the law. B | ble por cualguier usa legal ai i CualquTsr afferacién ylo falsificacién eslara sujela a la ley.
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerla, Veracruz, Veracruz
C.F. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

14015038

Page / Pagina:

2/6

Date / Dia: March 08, 2014

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DE C.V.

Customer™s Order Rem / Orden Cliente - Tam:

Customer’s Reference f Ret. del Cliente:

IManufacturer’s Works Order N° / Confirmacion de Venta:

API 5L ED4SLMULY 2013

NiA NIA 21428201
Manufacturing Progess / Proceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADD
Standard or Specification / Normas o Especificaciones: Steel Grade [/ Grado de acero: Ends / Extremos:

B/X42-1 245/L.230 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensicns / Dimensiones:
|6.625 X 0.28 INCH

Schedule / Cédula:
SCH 040/ W.C 5TD

1683 X 7.1 MM

Length f Longitud:
19.69/21.33 FT 953.970 FT

290.770 MTS

6,00/ 6.50 MTS

Quantity f Cantidad: 45 Pes/Pz

18324.838 LB
8312.000 KG

Naminal Weight f Peso Nominal:

18.99 LBIFT
28.26 KG/M

Composition % / Camposicion %
rito X 1000 X 10000 X100
C M| siimo|cor] Pl S|V | Nb[ N [cu]sSn] Af i |As| BJcal N JColifCol2
H Max | 28 |120f —~ § 45 ] 40 | 0 | 30 |80 | — J400 40| — | = § - | -8 =} - | - | 15 | 100
Mn [ = 20403 < | = | - | =] = =) -] =] ~| ~t -] - - -] -] -1 -
HeatN® | SampleN" [P Max | 28 | 120} - § 16 | 40 | a0 | 30 | 80 | —~ [400 | 400] — | ~ | —~ | —f -~ ! — | - | 18 | 100
Colada N° § Muestra N® Min - - - - - - - - - - - - -
37400 P 18 0 )20 |43 ] 3 |20} 6] 1FJ0] 3 ]6]0of]i5[]0
37401 P 18 o Jz2o|43] 3|22} oe| 1 }oj1z]les]ofis] o
| oooo1 H 19 1| 20| 461 3 |22 5 feaf § 14 a0l 14 | 02
|| a7ae2 P 16 o |20 44| 3 [-defe o for a2 ]ie]an] oo
. 37303 P 19 i 2o aa | 3 2o be ] 4 oAt ar [oif1aa] o

. [col 1. SUMA NE+vaTI
" ool 2 suMa MosCreNivCusY

Col. 3: SUMANh+V.

H: Heat/ Golada

.~ Min: Minimum /Minimo .

Max: Maxtimim/ Maximo -

P: Product f Producto

Required values

individuals / Individuales :

. .. -Average { Promedio

: H_ardr;e.ss_ type/Tipo da dureza:HRC

- > Valores requeridos | Mini— | Max 220} . Var: - Min:ee ] Maxi =] Var - -
T Heath Sample N° . | .- . Spégimen candition: - - T Ouads Seale BT YT .
 Coladd N* Muestra N°: - F s X LoSe w Lo Escala K Y 3 Avg.
7467 . 37400, B AV R HRBW T4.Z | 7538 | 753 | 748
L “T4BT 37401 - B AN B g HRBW 7537 753 | 759 | 755

This t:__eriiﬁ:;ala is issuad by a compuiterized system and'if'ls valid with slecironic signaiure. On he, original n;er(iﬁcate the trade-mark green colored
"Tenaiis” is slamped. In case the cwner of the ariginal. ¢erificele would release a copy of it, he must attest fis*canfermity te the original one taking

- $Tenars color verde, En case de qua el pesgadn:

Este certificado se emita mediznle sistema computarizdde y es va [F20C con firma elactienica. Bl caniicada ariginat pesee mpreso el logo
7 dal n_:e'ﬁi.ﬁr‘-'ido eniregu_e unha.copig, debera garantizer.la conformidad con el original haciéndoss
Cualquisr:alleracidn yio

lquier uso ilegal o i

estara sujela a [a ley.

por

upon himself the respensibliity for ahy unlawful or not-aliowed use, Any al

and/or falsification will be subs]

d to lhe law.

FOR03171
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namerc:

14015038

Page / Pagina:

3/6

Date / Dia: March 09, 20114

Tubos de Acero de México, S.A.

Carret, México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P 91697 MEXICO

{52} 229 939 1100 tel

(52} 229 989 1600 fax

Customer  Ciante: PLESA ANAHUAG Y GIAS, S.A. DE C.V.

Customer’s Order ltarn { Crden Cliente - [tem:

Cuslomer's Referenca / Ref, del Cliente:

Manufacturer's Works Order N® f Confirmacion de Venta:

API 5L ED45/JULY 2013

N/A NiA 214282/01
Manufaciuring Process / Proceso de Manufzctura; Product Type / Tipo de Producio: Surface / Superficie:
IS_EAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADQ
Standard or Specification / Normas o Especificaciones: ' Steel Grade / Grado de acero: Ends / Exiremos:
BiX42-L245/L.290 PSL1 NORMAL BEVEL

BISELADG NORMAL

Dimensiens / Dimensiones:

168.3 X 7.1 MM

Schedule / Céduta:
SCH 040 / W.C STD

Length / Longitud:
1969/ 2133 FT
6.00 / 6.50 MTS

CQuantity / Cantidad: 45 Pcs/Pz

953.970 FT
290.770 MTS

18324.836 LB
8312.000 KG

Nominal Weight / Peso Nominal:

18.99 LB/FT
28.26 KG/M

|6.625 X 0.28 INCH

s s
Required values Individuals / Individuales Average { Promedio Hardness type/Tipo de dureza:HRC
Valores raquerides {  Mini— | Mex: 220 |  var - Min:— | Max -~ | Var-
Heat N* Sample N° Specimen condition Cuad. Scale MW
Colada N* Muestra N° Ls Sc Escala 3 Avg.
7469 37502 B AN 1 HRBW _ 738 ] 741
7469 37333 B AM 1 HRBW 75:2 : 78.5 757

MW: Middle wall / Centro Var: Variation / Variacion
Quad; Quadrant / Cuadrante

Scx Specimen condition / Gondigion de la probeta

Ls: Location of sample / Ubicacién de la muestra
Max: MaxlmumIMémmu
M n-‘Mln;mum [2 Mlnlmn P

AM: As manufactured / Segun proceso de fabricacién
Avg: Average ! Promedio
B Body / Cuerpo

Standard/ Norma: T Standard 7 Norma:
HeatN® | Sample N° Result Heat N® { Sample N* |- Result
Calada N° | Muestra N* Resultada Colada N° { Muestra N° Resultado
7467 - 37400 Goodg / Bueno 7469 ing Good / Bueno

This certificate is issued by a compulenzeu’ syslemn and itis vaIld with electronic signature. Onthe nngmal camfu:ate the trade-mark green uo!ured;
“Tenaris” is stamped, In case the ownerafthe nrlgmal cerificate wou'd relesse a copy of it, he muat attesi its conrormityln the original one Iaklng
upon himself the responsibility for any uniawful or not alléwed use. Any alleration andlor falsHication wm be subjedied to the law.

‘| Ténaris color verde. En case de que e! posesdor dal cenrﬂcadn entregue iina capla, dabara garantizar ia conformided con el original haciéndose

{Este certificado se emite mediante sisierma mmputarizado yesval dadn con firma aleciranica.  El certificado original poses impreso el logo
usn llegal o indebido. CuaTguler alteracién yfo falsificaclon eslara sujeta ala ley.
B ' FOR03171
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: ; Tempemture Scale / Escala de Temperatura n.'a

-§Electic An: Furnace-Ladla Fumace-Cnnilﬂunus Casting Machlne

Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Kim 433.7 S
Dekino Valenzuela Tejeria, Veracruz, Vieracruz

C.P. 91697 MEXICO
(52) 229 988 1100 te!
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number f Ndmero:

14015038

Page / Pagina:

4/6

Date / Dia: March 09, 2014

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

Customer’s Order liem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’'s Warks Order N° / Confirmacion de Venta:

NIA NIA 214282/01
Manufacturing Precess f Proceso de Manutaciura: Praduct Type { Tipo de Producto: Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Spacification / Normas o Espacificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED4S/JULY 2013 Bridz-1 2450 290 PSLA NORMAL BEVEL

BISELADO NORMAL

Oimensions / Dimensicnes: Schedule / Cédula: Length / Longitud; Quantity / Cantidad: 45 Pcs/Pz Mominal Welght / Pesa Nominal:
6.625 X 0.28 INCH SCH 040 /W.C STD 19,69/ 21.33 FT 953.970 FT 18324.838 LB 18.99 LB/FT
l168.3 X714 MM 6.00 / 6.50 MTS 200.770 MTS 8312,000 KG 28,26 KG/M

Pressure / Presion Time / Tiempao Results f Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
mpa 18.6 5 Salistactory / Satisfactoric

Heat treatment / Tratamiento térmico: Plpe { Tubo
Quench media of heat treatment pracess / Medio de enfnamento del tratam(an!u termlr.n nfa

Type
Tipe

~ asrolled

Supplementary Infermation

Informach

AManutactured by TenarisTamsa

Steel making process:

Fully Kil K'lled Staa! .

6n Suplefnentaria

. {Fabricade por TenarsTamsa
- |Fabricacion det acero:

Acero ¢almado con aluminio

" |Heme de Arco Fléctrico-Horna de Afinagibn-hMaquina de Colada Conﬂnua'. :

This carll ﬁcate is. lssu-d bya cumputertzed syslsm and itis vahd with electrenle signaiurs, On lhe ungma! carfﬁcals the trade-mark green oo!ured

-['Tenaris" is slamped. In case the owner of the original certificata would release a sepy of it, he must attest it oun!armltym 1he originat one 1ak|ng

will be subjenled o' the law.

Este certﬁcado sa emita mediante sistema computarizado y ss validada- con firma electranica.  E! cerificadn orlginal posee impreso el lego
.JTendris coler verde. En caso de que el poseedor del cerfficado entragiie una copia, debera garantizar la conformidad con el origingl haciéndose

D par cualquier uso ilegal o indebide. Cuslquier allerac\un ylo falsificacion estard sujeta a |a lay.

upon himself tha responsibility for any. unlawful of hot allowed use. Any alteration and/or

FOR03171
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Tenaris

fuhos de Acero de México, 5.4.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 220 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NOmero:

14015038

Page / Pagina:

5/6

(52) 229 989 1600 fax

Date f Dia: March 09, 2014

Customer f Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custamer’s Order lem / Orden Cliente - ltem: Cuslomer’s Reference ! Ref. del Cliente:  {Manufaciurer's Works Qrder N° / Confirmacién de Venta:

NIA NIA 214282101
Manufacturing Process f Proceso da Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LLINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
{Standard or Speclfication / Normas ¢ Espacificaciones: Steel Grade f Grade de acera! Ends { Extremas:
|API 5L ED45/JULY 2013 BrX42-L245/L290 PSL1 NORMAL BEVEL

] BISELADO NORMAL

Dimensions / Dimenslones: Schedule } Cé&dula: Length / Longitud: Quantity { Cantidad: 45 PesiPz Nominal Weight / Peso Neminal:
6.625 X 0.28 INCH SCH 040 / W.C STD 19.69/21.33 FT 953.970 FT 18324.838 LB 18.99 LB/FT
|1ﬂ.3 X7.1MM 6.00/ 6.50 MTS 290.770 MTS 8312,000 KG 28.26 KG/M

Supptementary Information
Infarmacion Suplementaria

Material free from Mercury contamination
Mot rapaired by welding
Non destructive test. Salisfactory
jInspection method
[EMI- FLVI - 0PI -
MATERIAL ACCORDING TO NAGE MR0175/ 1SO 15156-2, 2009 AND
~ {MACE MRIGS, 2010 ONLY FCR HARDNESS 22 HRC MAX,
- |MATERIAL MANUFACTURED ACCORDING TO:
ASTM ‘A53 GR.B/12
. ASTM £106 GR.BIM
.| ASME $A106 GR. 8/2010 L R
|AP1-51. GR.Bix42-1245/ 290 JULY: 2013 APPLYANNEX "C“ & E" )
Tamsa Ref. 518288

Matarial libre de contaminacitn de Mercurio

No reparado por soldadura

Control no destructive. Satisfacterio

Métode de inspeccién

EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175 / 180 15156-2, 2008 Y
NAGCE MRG103, 2010 SOLC DUREZA MAX. 22 HRC

. MATERIAL FABRICADO DE ACUERDOA

e ASTM A53 GR.BM2

L ASTM AIDE GR.BH

|asME satds Gr8rz010 ;

. |AP1 5L GRBIX4Z-L2450.200 JULID 2013 APLICA ANEXO "Cr&TE"
Tamsa Ref: 518228

Heat N°: - Cruantity Length Weight- Heat N° Guantity: Length Weight

Colfada N° Canlidad Longitud Pesc . Colada N° _ Cantidad Longitud Peso

) §: (Pisces) ) .. . (m) . (Tons) . L (Pisces) - -} ) {m) {Tons).
T4E7 ] 18 382:71. 16,65 0 -_3ﬁ1 7469 27 F - 57126 174.12 4.981 °

This cerlificate.is issued by a computerized system and It js valid with electronic signature. On the. oﬁglna caﬁﬁ ste the trade-mark green colored
" |'Tenaris is stampsd. In case lhe owner of the original certificate would release » ctpy of it, he. muit attest its l:unformwly {0 the criginal ane laking

Esle cerfificado se emite medianta sislema mmputaﬂiado V &8 VANTEGE, GO e B1ecuonics.
Tanans color verde. En caso de que el poseedor del certificade entregie-una copia, deberd farantizar la. ounforrmdad con el original haciéndose

T cartiicado GRgInal posee IMmpresa &1 10go

I por usc llegal o Cualquier alteraci

yio

on estard sujeta a la 1ey

upon hlmsﬂ" the responsibility for any iinlawfil of ot allnwed uss. Any alteration ardfor falsificatior; will ba subjecied fo the faw.

FOR03171
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Tubos de Acero de Miéxico, 5.A.

Carret. México Veracruz I(m 433.7 SN

Delfino Velenzuela Tejerla, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

{52) 229 989 1600 fax

Tenaris

Number / Mimero:

14015038
Date / Dia: March 09, 2014

Cuslomer s Reference / Ref. dal Cliente:

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina

6/6

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Cuslomer’s Order liem ! Grden Cliente - Hem: Manufaciurer’s Warks Order N* / Confirmacién de Venta;

. NIA . NIA 214282/01
Marufacturing Process f Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADG EN CALIENTE SIN COSTURA CONDUCCION SIN CGSTURA BARNIZADO
IStandard or Specification / Narmas o Especificaciones: Siee! Grade / Grado de acero; Ends / Extremes:

AP1 5L ED45/JULY 2013 BX42-L245/L290¢ PSL1 |NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length f Longitud: Quantity / Cantidad: 45 PcsiPz MNominal Weight / Pese Nominal:
6,625 X 0.28 INCH 8CH 040/ W.C STD 19.69 2133 FT 953,970 FT 18324.838 LB 18.99 LB/FT
168.3 X 7.1 MM 6.00/ 6.50 MTS 290.770 MTS 8312.000 KG 28.26 KG/M

Average length per pipe
Longitud promedio por tubo

Nominal weight per pipe
Peso nominal par tubo

[{0] (m) (ibift) (kg/m)
21.198 6462 16.209 26.586

This is 1o cerlify that the product described here has been manufaciurad. sampled, tested, and inspected in accordance with
purchaser order requiramants. This certificate Is not a declaration of arigin nor may it be used as a daclaration of arigin.

CUSTOMER . THIRD PARTY

.. INSPECTION COMPANY
COMPARIA DE INSPECCION

Por el presente certificamos que el material aqul
acuerde a ios requisitos de su orden de comp

ricado, muestreado, ensayado e inspeccicnade de
icaido:fo &5 ni puede ser usada, como una declaracién de origen.

TENARIS QUALITY DEPARTMENT SIGNATURE
a o
[ Y

)

Company Namme: N/A

. Employee Name: N/A

- QUALITY CERTIFICATION DEPT.
DEPTO. DE GERTIFIGAGION DE CALIDAD
Teresa M. Castelld Abraham

CHIEF GF QUALITY. CERTIFICAT[ON DEPT,
' RESPONSABLE DEL D_EPTO._EsE CERTIFICAGION DE CALIDAD

Rafael Gutiériez de Velasco Magallanes

This cartif cate is issued by a wmputenzed syslem and it 1s valid with elecironic swgnature On the ungma! ceﬁﬁ—cale 1he trade-mark gresn colared :
“Tenarls"is starnped. In case the ownar of the ariginal Gertificate wouid release a copy uf i, he. ‘musl attést ils canfarmily to the original one lalung

will beBubjecied to the law.

’ upun himself the respcnsnbnluy for any unIawful or notf allowed use. Any

“[Tenarls color verde. En caso de que ¢! poseedor del cerlificadoéntregus una copta, debera garantizar la conformidad con ¢! ariginal haciéndase

= Esle.oerliﬁcadu se emite mediante sislema compulasizado y es validade con fimna eleclrdnica.  Ef cerificade origlhal posee imprese el logo
_|responsable por cualquier uso ilegal o indebida. Cualquier alteracian yio {alsificacion estara sujeta a la ley.

FORO03171




